&vs'nooy

Part list

1. Acrylic part

2. Bracket middle left
3. Bracket middle right
4. Bracket left

5. Bracket right

6. Rivet nut

5271 RENAULT T High roof
Sun visor mounting instructions

1pc 7. Rubber grommet 21/16x4-6 8 pcs
1pc 8. Washer 8X25 8 pcs
1pc 9. Rubber gasket 26X31X2,16 mm 8 pcs
1 pc 10. Screw M8x25 8 pcs
1pc 11. Cover hat 8 pcs
8pcs  12. Cover collar 8 pcs

13. Screw M6x30mm 8 pcs

1. Brackets assembly to vehicle

Mount rivet nuts (#6) to the vehicle. Mount the brackets to vehicle with M8 screws
(#10) and washers (#8) . Use rubber gasket (#9) between vehicle and bracket.

Rivet nut (#6)

Rubber gasket (#9)

Brackets on right side of the visor. Bracket middle right (#3)

Bracket right (#5)

Address
Tehtaankatu 21
11710 RIIHIMAKI
FINLAND

Telephone

+358 19724 00

Fax
mail@vepro.fi
www.vepro.fi

+358 19720 765 F109001798



& VPRO OY 5271 RENAULT T High roof

Sun visor mounting instructions
2. Acrylic part assembly to brackets

Mount rubber grommets (#7) to the acrylic part (#1). Place the screws (#13) thru

the cover collars (#12) and screw the acrylic part to the brackets. Finally mount the
cover hats (#11) to the cover collars.

Rubber grommets (#7) M6 Screw (#13), Cover collar (#12)

Brackets mounted on visor

Address Telephone Fax
Tehtaankatu 21
11710 RIHIMAKI

FINLAND +358 19724 00 +358 19720 765

mail@vepro.fi
www.vepro.fi
FI09001798



